—. #R

KRB AR LN, AR . L B BN SAT IR SR E B PR
FE., EahE. K. BN 2MHENED) R E. ARRF15 8 CN800-1 F1 CN800—-2 P ™ i -

CN80O-1 M HATFRLZR R FENL, FEIEH THR S S, WisahfE, R SFERRHE .

CN800-2 Ny B XL H ML, mIagh fe . B RS DL RO B ik, R a] U T4
FL dh R A AT e 4, T 4820 Wk 2R AR F A 36 o e ik il A T3 il e Ve PR 4 o o

FUANF P GEHI EORATIR R, R RYISBLS 728, S0 = AH 85 A 88 =X fa sh W URTEC Ao L4 1) 22 FR B L
Kl PFPEALEEH A o A SO i 3K B T LA S I A% 200 FE TC AR AN F e g, SRR TE AT R,
T, BRI F AR & .

. FEERSH

i HARZH BLAY

5 CN800-1 CN800-2
it H

1| B INRE (5H/ 50 2300 2300

2 | #PE (om) 3-8 3-8

3| #MATHE () 32.4 28

4 | BEHATRE (mm) 5. 5-6 4.5-5

5 | BKEYEE (mm) 3-10 3-5.5

6 | IREEIITEE (mm) 14 14

T RS (B) DPX35 134X35 23/160 | DPX5 135X5 14/90

8 | BELL MG 80s/6 80s/3

9 | HBikThE (W) 400W-550W 400W-550W

=, FEHIERFHR
LGRS

WUES TFARAAE AT, SR AL 2R T 1 917 475 o AR 4 FH A 4

2. B A ML A%

AHlas BA RSN, BT RER KR Is M s ENAME, L BIR s or, PR AE (8 i i —
R, HFEENE ORRERJ7 1) WEN R BAREE . B4, MaEisiEaFEEREFIR. f

DU i DA 1 % i B e
3. TEIE LA

BUCHENE AL B R, NN TRE M. EE AR BN, AN TR
AR . LSS b I, AT AR 2 A sh St B Th RE -

g, FHE R
1. 5k

LGP RN L b, w22 E LS (B 3-AD B AL R 01-7 GBS 2245 Akl
JEZ 2 LR ERAL) B LRR KT 01-2 B2 01-12. AR5 L@ EHAT LA 7~ 03-3 (LI 1D

VL 6 > H 5 B4

FE 03-2, R RGEEATLAE T 2oL 03-7, BMEHLH N L5,

_24_



2. TR
AN FEBN AR IERE 01-2 (4 CNS00-1), ZRHit, FREE. MIFIERMESC e, AT LA TFEL 01-15
M LRI SR, DARIER AR ZRATIERE . 06-4 1A & IR IE 26 b 5 B AE 45 20 )8 (P Rt A 1R H

3. WEET R

Wi 5, FrEast 02-3 £HEE AT AT, EMAELTFRNE, HEdFRER “S” fER 02-4 f8E
[ 5E . 7EF5 B 02-4 FrENE MM T A HFZE . Fie LM ZEE, RESHME. K
HRRGE/N TR, mEUERSIR T &R

4. YRGS HL a8
B L3S A 4ES, I D AR A — K, IXRRIEAT BB B0t T AR Rl sy “C”
W ZHURE A s — IR CRUR SR BN, dE it e, (Kl Fig. 6)

5. EEN S (WK 2)
Rk e B AT LR A S B, BRI b 2 vl DIAE AN R4 . B ahflcy 03-6 B MR —1m, AE
EFFFIRER ORI T« HEAA B4 03-7 ERIE2Z 03-10, %4 &, FhieEiE2 03-10.

6. W B 24T
& RIOHLE AR BB E TR, BB EN A E R OUSE . MEFRFI S B A I
L2 VB . TS LRI IRRORC T IO 1%, TEEFBILRIE, A 1%, (75 62 LB 10 ATTAT.
IR 5 7 R L BIE AT 1077 T B B B R 5 Lo
W B AT T LIS AT 077 T B B A R 5 6o

7. RIS

B 25 5 A B (AL 28 51 R0 25l 0] B
WERA TS £ 04-3 LRI LZ 04-2 (LI 6)
RSV Er, RS BB R R H I AS 1

CN800-2
1. 2k

LB B LR AE b, B E LS LA 3) BE I ANL S 01-7 GRYEEHLERLS Afi k)

B 1A 2ANEEE 3 ML) I A ST AL 01-2 F5H 01-12. ARJE L TAEATAT LI R8s T 03-3

T, G LA 03-2. WA MAAHELA F) 03-7, FigEdsrfl. (E D

HERARE 01-7 MR EALE, XL AN R AR 1) M 5 v] Lk Bl ik

2. WhF L

LR BB b, B ER LS (LK Fig. 4 JJ800-2) P2k S 01-7 5 — AL,
(NAEED B SR 01-2 BALML T 01-12. M H LR FiH 01-36 L IFLIR, FHil
el EBRZR O FLIR 044 T S 01-36 R AIFLER . REEMA R L, MRS

3. TR

RGO, AR, @A % ERF 01-2. (&3 I 4) ZRikl, FSRME. MIFSRE i

_24_



B, FTUARATTAE 01-15 73 JFEeba KAk,  DAARIERFARL ALK} 06-4 HA FE AL A PRIE LA B A AE 42 2] 5
JE RIS AT 1

4. PR

nlEl 5, FrEEEEN 02-3 BFEERIE TN, EAELTRAN, fild FRER “S” MK 02-4 fR4
o AETHHLE 02-4 fRENRI LR M T A BT 2. TR EREBIAZEE, REZHE M. REERR
i/ TEMER, R RINR T AR

5. YE ARG WML 4%
B St L A 4Ed, I D AU E T — Ik, XARIEAT BB At m] DA e, (BT 6) it “C”
WA JATE R — . (BUR B BN, Rl eE. (K Fig. 6)

6. A LE 2)
RS B AT LUR AT, BRI A 2 mT AE AN R ET . B ahflty 03-6 B MR —Im, RSN
TRES AT . HEFA EET F 03-7 i 22 03-10, %4t m, e Zi242 03-10.

T WETHATRE
BRIV 75 ZAN B B EHATRE, A A B O 1R E o EFIR B BHE ELAT ) b ] (A
B B EE B AT Z R AL B ROk, BEH R, A E 4, (S B A AT .
IR EATRE—— WENLAIBAT 7 T e s B A S B Lo o
T EATRE N B3B8 AT (075 130 e sl Fe 25 i o

8. T Ef
T 25 5 R L LA 28 51 R0 25 ) Y
FERA TS £l 04-3 LRIIRLZ 04-2 (LI 6)
ZIEH AR, R RN BB T £ 0 H A T .

_24_



T #BARSE

14615
e | kR 7 R A b BT i
(1) EFREE, £, 455 ik 3a
(2) B E i VBT 5 B AT AT AL B
1 Wikt | (3) EemimklE ekt (SR FISEZ B & 2D
(mﬂgmgwﬁﬁﬁgﬁ@)ﬁ%ﬂﬁﬁﬁ%mmﬁ%ﬁm%@
T A
(1) ZRB% o4 TR 2R 77 2
6.9 LR 2% 773k KBl 22 0% B LR 15 R R ET B I
i BT T JE I [ AN ) I [f)
2 Wk o
(3) EHi, LGN ekt
(4) THFALESE F 5% 28 i 0t B B i e
(5) ZEZAHAIIE A2 SIRHET FAE L & R 2k
(1) B2 e B fh Hopr e
3| pr (2) BHEFFIEEI LG R BRANT | HEriEE
(3) &3 ekt
(4) BF AR B FH 24 HeHLET FIEE LR T & R BT Bl 2
(1) &S FEIE R B4 B Rl
A ERL |2 EARRE SN PR )
R | (3) EEERIIEER (BT E
(4) ERP EIRET R B) WS, ERIRET
2. fRF%

(1) A ATR WL AT EER, IRFFHLASTE W -

(2) A HIAT R et OB MAR N RSB0 . AR BIER, —VIEWR, JralfEi.
(3 o WY T T T 1) B (S AR 25K S 3T i
(4) BEFRPAERYe— MR, SO, 6 DR i i .
(5) B RIAIER W, NALRME R .

AR xR

1. &1
B B 5 Bt 5 B
(D HlLEF | 800-1 DPX35 134X35 23/160 14
800-2 DPX5 135X5 14/90 1f
(2) BE | 800-1 1R
800-2 1R

_24_



2. P44

800 FALE 800 £k
53 S 1 E 1 &
WAAIRTF 3mm 4mm Smm #—i #—it
Al 1 3¢ 132
—FIBEHE (K. D) #—it #—it
WA 1l 1 i
B 1R 1R
B4R 1 £ 1 &
Sz 1 E 1 &
Rk 34 34
FARET 3N 3N
By 3N 34
T KL 1 &
I3RS R 1 &
ik 11
_24_



I. Introduction

This series Auto-refuel pulling shoe upper drawing sewing machines are supplied to the clothing, leather,
hat and fur industries as multi purpose sewing equipment for stitching furs of all thicknesses, medium leather,
gloves, insole of sport shoes, clothes, hats, etc. This series include two models CN800-1 and CN800-2.

CNB8O00-1 is single thread-single needle upper drawing machine mainly for insole of shoes, such as sports
shoes, california shoes, ets.

CN800-2 is double thread-single needle upper drawing sewing machine, which can be used in various areas.
It can sew leather, fur, sheep skin and double face combined fur and fabric. It can be used for edging of collars,
sleeve cuffs and foreparts. The machine produces very beautiful two thread chain stitch. Therefore, it can be used
either for decorative or functional seams.

They are to be selected according to different sewing requirements. In the meantime, the different, types of
products of this series can be equipped with either of the two types of motor drive : the 3-phase clutch motor
drive and the micro computer controlled slip motor drive. It is at the option of the user. The machine with micro
computer control drive can vary the machine speed at will and position the needle automatically. It is reliable and
easy to operate, and is an ideal equipment for modern sewing.

II. Technical Specifications

Item o )
o Specification m/c CN800-1 CN800-2
1 Max sewing speed(Stitch/min) 2300 2300
2 Stitch length (mm) 3-8 3-8
3 Stroke of needle bar (mm) 32.4 28
4 Stroke of hook needle (mm) 5.5-6 4.5-5
5 Max thickness of material Sewn (mm) 3-10 3-5.5
6 Max fabric clearance (mm) 14 14
7 Needle size (#) DPX35 134X35 23/160 DBX5 135X5 14/90
8 Thread size(for reference only) 80s/6 80s/3
9 Motor power (W) 400W-550W 400W-550W

III.Cares to be Taken before Operation

1.Cleaning the machine
Clean the machine surface by rust-preventing oils and dirt with soft rag.

2.Check up of the machine
Despite the strong package of the machine, it is still possible that the machine is damaged or
dis-aligned due to transportation or mishandling. Therefore it is necessary to make a careful
check, and rotate the pulley with hand (clockwise) to see if the machine parts were damaged,
displaced, loosened, or difficult to tum. If there is any such abnormalities, they must be
readjusted or replaced with new ones.

_24_



3.Lubricating

First time lubrication: After taking off outer and inside cover of the machine, Pour original 7# oil, supplied with the
machine, from above into the machine. The lubricating spots are automatically provided with oil, so that the
machine does not require any maintenance. Through the inspection glass, we can check the function of automatic
offering oil. It suggest that we should exchange oil after six months.

IV. Operation and Adjustment

CcN800
1.Threading the needle thread
After putting the bobbin on the supporting bolt of the yarn holder, the end of the thread is guided through the eyelet
of the thread supporting bow (Fig3). Then it is passed through the left thread guide 01-7 (according to thread size
and material thickness through one, two or three holes)and through and material the thread tension discs 01-2 to
wards the thread guide 01-12 Then the thread is put underneath the pin 03-3 on the head of the needle bar and
around the thread clamping screw 03-2.(Fig.1) After hooking it from the left to right into the needle set plate 03-7,
it is introduced from underneath into the needle's eyelet.
2.Adjusting thread tension
Thread tension is set according to the kind, quality and size of the thread by means of the tension nut
01-2(Fig.3-4).Thick, threads require a tight tension. Upon releasing the feed cup support arm, the thread tension
discs are spread opart by means of the releasing disc 01-15 to ensure easier pulling of thread and withdrawing the
material from the machine. The angular piece 06-4(Fig.3) must be set in a manner to ensuer sufficient effect of the
thread tension discs also upon sewing thicker material.
3.Adjusting stitch
As shown in Fig.5, stitch setting is carried out by means of stitch setting knob 02-3, positioned on the inner side of
the left hand-wheel and fitted with a finger 02-4, which passer through the slit"S" in the hand-wheel. On the
hand-wheel there is a numerical scale on which the end of the finger 02-4 is to be set. The figures on the hand-wheel
do not indicate stitch lengths, but serve only as references. Lower figures represent reduced stitch lengths and
Higher ones increased lengths.
4.Maintenance and cleaning of the machine
Automatic lubrication keeps machine maintenance-free(see lubrication of machine-Paragraph 3). The oil run back
duct "D" should be cleaned from hair and dirt Once a week, so that the oil running a way from the needle bar can
drain(Fig.6). Also clean oil splashing protector "C" from dirt once pre week (take off small Cover on looper shaft),
to avoid oil being soaked up by the dirt and spotting The work.
5.Adjusting needle height (Fig.2)
A special device permits needle height adjustment, a feature particularly advantageous if needles of different sizes
are used. Turn the eccentric 03-6, provided with a slit, and placed in front of the head of the needle bar. Loosen
screw 03-10 of the needle set plate 03-7. Adjust the needle height and retighten screw 03-10.

_24_



6.Setting stroke of looper
The stroke of looper required for the respective sub-classes is set by turning the looper cam and the looper
eccentric, measuring from the front dead point of the needle up to the spot where the point of the looper is
placed on top of the centre of the needle. At this spot the looper catches the loop and places it in front of the
needle by effecting a rearward motion
Increasing stroke of looper--- Turn cam and looper eccentric in opposite direction
To the rotation of the machine
Reducing stroke of looper --- Turn cam and looper eccentric in direction of rotation
of the machine
7.Changing the looper
This operation is effected in accordance with the respective. Sub-classes and its looper shaft. Upon mounting
a new looper take care that it touches the needle neither in its front position nor in its rear position.

CN800-2

1.Threading the needle thread

After putting the bobbin on the supporting bolt of the yarn holder, the end of the thread is guided through the
eyelet of the thread supporting bow (Fig3). Then it is passed through the left thread guide 01-7 (according to
thread size and material thickness through one, two or three holes) and through and material the thread tension
discs 01-2 to wards the thread guide 01-12 Then the thread is put underneath the pin 03-3 on the head of the
needle bar and around the thread clamping screw 03-2. After hooking it from the left to right into the needle set
plate 03-7, it is introduced from underneath into the needle's eyelet (Fig.1).

2.Threading the looper thread

After placing the yarn reel for the looper thread on the holding bolt of the yarn holder 08-1 and threading

the thread through on eyelet of the yarn holder, it is passed through the second (right hand) thread guide 01-7
and drawn through the thread auide discs 01-2 to wards the right hand thread guide 01-12, through the eyelet
of the thread take up 04-4 on the looper shaft and drawn to wards the lower eyelet of the thread guide 01-36.
Then it is theraded through the looper 04-1 from the right to the left and finally from upwards to below(Fig.4).
3.Adjusting thread tension

Thread tension is set according to the kind, quality and size of the thread by means of the tension nut 01-2
(Fig.3 and4).Thick,tense threads require a tight tension. Upon releasing the feed cup support arm, the thread
tension discs are spread opart by means of the releasing disc 01-15 to ensure easier pulling of thread and
withdrawing the material from the machine. The angular piece 06-4(Fig.3) must be set in a manner to ensuer
sufficient effect of the thread tension discs also upon sewing thicker material.

4.Adjusting stitch

As shown in Fig.5, stitch setting is carried out by means of stitch setting knob 02-3, positioned on the inner
side of the left hand-wheel and fitted with a finger 02-4, which passer through the slit"S" in the hand-wheel.
On the hand-wheel there is a numerical scale on which the end of the finger 02-4 is to be set. The figures

on the hand-wheel do not indicate stitch lengths, but serve only as references. Lower figures represent reduced

stitch lengths and Higher ones increased lengths.

_24_



5.Maintenance and cleaning of the machine
Automatic lubrication keeps machine maintenance-free(see lubrication of machine-Paragraph3). The oil run back duct
"D" should be cleaned from hair and dirt Once a week, so that the oil running a way from the needle bar can
drain(Fig.6). Also clean oil splashing protector"C" from dirt once pre week (take off small Cover on looper shaft), to
avoid oil being soaked up by the dirt and spotting The work.
6.Adjusting needle height (Fig.2)
A special device permits needle height adjustment, a feature particularly advantageous if needles of different sizes are
used. Turn the eccentric 03-6, provided with a slit, and placed in front of the head of the needle bar. Loosen screw
03-10 of the needle set plate 03-7. Adjust needle height and retighten screw 03-10.
7.Setting stroke of looper
The stroke of looper required for the respective sub-classes is set by turning the Looper cam and the looper eccentric,
measuring from the front dead point of the needle up to the spot where the point of the looper is placed on top of the
centre of the needle. At this spot the looper catches the loop and places it in front of the needle by effecting a rearward
motion.

Increasing stroke of looper--- Turn cam and looper eccentric in opposite direction

To the rotation of the machine
Reducing stroke of looper --- Turn cam and looper eccentric in direction of rotation

of the machine
8.Changing the looper

This operation is effected in accordance with the respective. Sub-classes and its looper shaft. Upon mounting a new
looper take care that it touches the needle neither in its front position nor in its rear position.

_24_



V.Trouble shooting and maintenance

1. Trouble shooting

NO. Trouble Cause Remedy
(1) Needle blunt,bent or rusted Replace needle
Adjust the relative position of straight
(2) Broken by hook needle
needle and hook needle
Broken . . Change needle(refer to table for matching
1 (3) Thin needle on heavy material .
needle needle with thread
) ) o Adjust the clearance between feeder disc
(4) High feeder disc(position of needle L.
auide plate displaced) and need.le, or correct the positoion of
needle guide plate
(1) Wrong threading Threading correctly
(2) Pressure of thread holder too high or | Adjust pressure of thread holder and
the opening time of thread pressing | opening time of thread pressing screw
screw correct
) Broken (3) Needle groove and needle hole not | Replace needle
thread smooth
(4) Parts for passing thread Polish with string coated with polishing
too roug compound
(5) Improper size of thread Change thread according to table for
matching needle with thread
(1) Needle fixed in reverse or biased Re-fix needle
(2)Clearance between Re-adjust it
hook needle and stright needle
3 Jumping incorrect
needle (3) Bent needle Replace it
(4) Fine needle with thick thread or large | Change needle or thread
needle with fine thread According to table for matching needle with
thread
(1) Teeth on feeder disc or presser disc | Replace feeder disc
worn
4 Feeding (2) Pressure of presser disc too low Adjust pressure
sluggishly (3) Clutch parts worn Repair or replace the same
(4) Clamping screw of feeder losse Readjust and tighten it

_24_



2.Maintenance

(1) Wipe the machine regularly with soft rag to keep the machine clean.

(2) Before operating the machine, check the spherical oil flow indicator to see if oil is squirting and oil level

is normal. If all right, the machine can be started.

(3) For all parts labelled hand lubricated, they must be regularyly lubricated as required.

(4) The oil pump should be flushed every half a year, the oil changed and oil line kept open and

unblocked.

(5) If any abnormal sound is heard, stop and check the machine immediately.

VII. Spare Parts and Accessories
1.Spare parts

Spare Parts Machine Model Model Size Q'ty
(1) Needle CN800-1 DPX35 134X35 23/160 Ibag
CN800-2 DBXS5 135X5 14/90 Ibag

(2) Hook needle CN800-1 Ipcs
CN800-2 Ipcs

2.Accessories

CN800-1 CN800-2
Cotton stand post Iset Iset
Allenwrench 3mm. 4mm. Smm each 1pcs each 1pcs
Bent hose tweeze each Ipcs each 1pcs
Screwdriver 65X3(Plastic handie)
) Ipcs Ipcs
140X5(Wooden handie)
Small oil can Iset Iset
Accesories kit 1 set Iset
Safety guard board 1 set Iset
Knee Contral Iset Iset
Ball 3 pcs 3 pcs
Screws 3 pcs 3 pcs
Washers 3 pcs 3 pcs
Feed Plate Iset
Bar Iset
Spring Ipcs
—94—



1 B

B H %
1. MLEE 13-15
2. t&BhERF 16-17
3. EHATERAF 18-19
4. R 5 ER 20-21
5. IBRL B 22-23
6. BBl &R 24-25
7. A 26-27
8. BRIz ERF 28-29
9.F 30-31
DRAWINGS
1. Frame Body Components 13-15
2.Drive Part Components 16-17
3. Needle Bar Components 18-19
4. Hook Needle Part Components 20-21
5. Feeding Part Components 22-23
6. Pressing Part Components 24-25
7.Lubrication Components 26—27
8.Knee Control Part Components——————— 28-29
9. Gathering Device Components 30-31

_24_



1. ML5E&EH Frame Body Components




1.¥.5 54 Frame Body Components

K5 % PR HE Qty
No _
Parts No. Description 800-1 800-2
1 01-1 & 2 45 i Ak Thread holder assembly 1 1
2 01-2 JE 2k 23R R Thread holder nut 1 1
3 01-3 el Ring 1 1
4 01-4 T 2R 25 g Thread holder spring 1 1
5 01-5 JE &R Thread holder 2 2
6 01-6 JE 2R 2 WRET Thread holder screw 1 1
7 01-7 RALIT 2R Double-thread guiding plate 1 1
8 01-8 VLR Adjusting nut 2 2
9 01-9 | Wl oil window 1 1
10| o01-10 | k&% Upper cover 1 1
11 01-11 FE SR ET Fillister head machine screw M5X10 2 2
12 01-12 | spzkse Single thread support 2 2
13 01-13 i Spring 2 2
14 | 01-14 | #kl% Plastic cover 1 1
15| 01-15 | $#44 Ring 1 2
16 | 01-16 |44 Pin 1 1
17 01-17 | “Pum % e 1247 Flat point set screw M4X5 1 1
18 | 01-18 | 42§ Nut 1 1
19| 01-19 | HhiAK crank 1 1
20 01-20 HH A B2 crank seat 1 1
21 01-21 A 5 35 crank spring 1 1
22 | 01-22 | HhAm%Y crank pin 1 1
23 | 01-23 | i Nut M5 8 8
24 01-24 | B&4F Screw column M6 2 2
25 01-25 | WA Screw column M6X56 1 1
26 | 01-26 | BRI Housing Plate Pad 1 1

_24_



1§54 Frame Body Components

(% % N HE Qty
No i
Parts No. Description 800-1 800-2
27 | 0127 | O#IFK O-type Ring 1 1
28 | 0128 | Vg Oil cap 1 1
29 01-29 # Washer 3 3
B hRET Fillister head machine screw
30 01-30 M6X 1045 3 3
31 01-31 AP Outside housing plate 1 1
32 01-32 AR Inside housing plate 1 1
33 | 01-33 | [RIAESKIRET Fillister hand 2 2
34 | 01-34 | L ELL R Thread-guard set base 0 1
35| 01-35 | [H5E Set base 1 1
36 | 01-36 | HiiEb Slipper 1 1
37| 0137 WS A B SLB24T Hex Socket cylindrical head . .
machine screw M4X10
3s | 0138 WS A B S B24T Hex Socket cylindrical head . 3
machine screw M4X12
39 | 0139 | AEHHTE Blade sheath 1 1
40 01-40 HE EE Hook needle bar upper bush 1 1
41 | 01-41 | SCPFEHAR Plate 1 1
42 | 0142 MK IRET Fillister screw M3X8 3 3
43 01-43 £k Material guide bar bracket 1 1
44 | 01-44 | PEIR Needle-guarding plate 0 1
45 | 01-45 | #SKHRET Filter screw M2.5X3 0 1
46 | 0146 | H4 Pin 0 1
47 01-47 KRR Material-feeding cover 1 1
48 01-48 | Yi=KUB4T Countersunk screw M2.5X5 2 2
49 01-49 R Material guide bar bracket 1 1
so | 0150 WS A B Sk B2%] Hex Socket Cylindrical head 5 ),
machine Screw M4X12
51 01.51 WS R #1382 4T Hex Socket Cylindrical head . :
machine Screw M5X15
52| 01-52 | Ml5e Machine frame body 1 1
53 01-53 | JE B e & Oil Tube Fixing Spring 1 1

_24_



248844 Drive Part Components

_24_



24830344 Drive Part Components

(% - HEQ ¢
NO Parts No. # & Description 800-1 2 800}-12

1 02-1 AR Plastic cap 1 1
2 02-2 | BRI Nut M6 1
3 02-3 VTN Adjusting handle 1 1
4 02-4 YT Stitch Indicator 1 1
5 02-5 = MNET Tubular rivet 2 2
6 02-6 R JE Large washer 1 1
7 02-7 E LA Orientation pin 2 2
8 02-8 iy Spring 2 2
9 02-9 e IRET Set screw M6X12 6 6
10 02-10 | F4 Hand wheel 1 1
11 02-11 | K% Retaining Rings 2 2
12 | 02-12 | %k Bearing 2 2
13 | 02-13 | & Collar 2 2
14 02-14 | ERAYT 0088 Feeder connecting rod eccentric bracket 1 1
15 02-15 | [ Sk IRET Fillister machine screw M4X8 4 4
16 02-16 | KA Pressing plate 2 2
17 02-17 | TP IRET Adjusting Screw 2 2
18 02-18 | ERFJE 5 Lo Feeder adjusting eccentric 1 1
19 02-19 IEEHE Feeder connecting rod 1 1
20 02-20 | /SR M LI2%] Hex Socket cylindrical head Screw M6X16 2 2
21 02-21 | PUKIEET Flat head machine screw 3 3
22 | 0222 | EEHEeAE Hook cam disc 1 1
23 02-23 | #HFH WO 5 Needle eccentric cover plate 1 1
24 02-24 | ¥ A W-CIEFRT Needle bar eccentric connecting 1 1
25 02-25 | EHAH i 0afe Needle bar eccentric 1 1
26 02-26 | N/NFAIAAM SLI2E] Hex Socket cylindrical head Screw M6X25 1 1
27 02-27 | BEW84T Set screw M5X6 4 4
28 | 02-28 | ¥kt Gear 1 1
29 02-29 &l Retaining ring 1 1
30 | 02-30 | #RHE Plastic cap 1 1
31 | 0231 |kt Puller 1 1
32 02-32 | 5k Spindle 1 1
33 02-33 | fTTIELE Adjusting Nut 1 1
34 02-34 | W TTIEAT Adjusting Screw 1 1
35 02-35 K& Retaining Rings 1 1

_24_



3.4 #F %1 Needle bar Components

o002

—Q )

_24_



3.4 #F %1 Needle bar Components

e 4, s HE Q ty
No _
Parts No. Description 800-1 800-2
1 03-1 | HLEHFRAL Needle Stop 1 1
2 03-2 | JEZRIE4T Thread holder screw 1 1
3 03-3 | ‘aJLkse Thread hook 1 1
4 03-4 | JR&5HE Thread holder spring 1 1
5 03-5 HLEF Needle 1 1
6 03-6 | A5 CoRRET adjusting eccentric screw 1 1
7 03-7 | IR adjusting plate 1 1
8 03-8 | k&R Needle clamp plate 1 1
9 03-9 | O3k O-type ping 1 1
10 | 03-10 | W7SABI#SLIR%] Hex socket cylindrical head Screw M4X8 1 1
11 | 03-11 | JEZkmizk Thread holder centre end 1 1
12 | 03-12 | #HHk Needle 1 1
13 03-13 | £ iFaiEhE Needle bar front bushing 1 1
14 | 03-14 | e Needle bar rear bushing 1 1
15 03-15 | I Slider bracket 1 1
16 | 03-16 | WA SLI2%] Hex socket cylindrical head Screw M6X16 2 2
17 | 03-17 | ¥k Slider 1 1
18 | 03-18 | R5& Retaining Rings 1 1
19 03-19 | #4 Retaining ring 2 2
20 | 0320 |HhE Collar 1 1
21 | 03-21 | £MAFWC%EEFT  Needle bar eccentric connecting rod 1 1
22 03-22 | WSAEAELIRET Hex socket cylindrical head Screw M5X10 1 1
23 | 03-23 | JE%® Spring 1 1

_24_



4./5)%1# 44+ Hook Needle Part Components

m‘h

lE

¥
’/

13

s

_ ___5"‘

/

14 10

5 1

1 13 17 18 -4

16

1D

142-30

_24_



5./7)%+ &4 Hook Needle Part Components

(%7 % i HE Q' ty
No i
Parts No. Description 800-1 800-2
1 04-1 kL Hook needle 1 1
2 04-2 | BEB4T Set screw M4X5 0 1
3 04-3 B IE B H Hook rocker shaft 1 1
4 04-4 | ik Washer 1 0
5 04-5 | BT A Lopper Frame 1 1
6 04-6 | WREFHIZK Bearing handle 2 2
7 04-7 | BT shot 1 1
8 04-8 | ¥EHEBNIREM T Hook rocker connecting rod front crank 1 1
9 04-9 | # Washer 2 2
10 | 04-10 | W7SABIHSLIR%]T Hex socket cylindrical head Screw M4X10 4 4
11 04-11 | B5HEsh3hF3k  Hook rocker shaft collar 1 1
12 | 04-12 | R5%& Retaining Rings 1 1
13 04-13 | B Washer 2 2
14 | 04-14 | B7EHARELL front crank chuck 1 1
15 | 04-15 | J5rHAN Back crank shaft 1 1
16 | 04-16 | J5Hi#E%ELk rear crank shaft chuck 1 1
17 | 04-17 | 5 BHAR[E € Back crank shaft Fixed seat 1 1
18 04-18 | W/SFA A LIZE4E] Hex socket cylindrical head Screw M6X16 4 4
19 | 04-19 | AR Front crank shaft 1 1
20 | 04-20 | A AR E Front crank shaft Fixed seat 1 1
21 | 0421 | Bkt glsk Hook crank chuck 1 1
22 | 04-22 | BETIEFTRY Hook connecting pin 1 1
23 | 04-23 | BEMRCE Hook eccentric bearing seat 1 1
24 | 04-24 | WA SLI2ET Hex socket cylindrical head Screw M5X20 1 1
25 | 04-25 | W NAEIRESLIEE] Hex socket cylindrical head Screw M5X15 1 1
26 | 04-26 | HEHWCES Hook eccentric bearing 1 1
27 04-27 | E9%H W CoiEAT Hook eccentric connecting 1 1
28 04-28 | FHEF 0o 75 1R Hook eccentric cover plat 1 1
29 | 04-29 | PUSkRET Flat head machine screw M3.5X9 3 3
30 | 04-30 | W SRR SKIZE] Hex socket cylindrical head Screw M5X12 1 1
31 | 04-31 | HIER Adjusting plate 0 1
32 | 04-32 | EHERE Hook needle seat 1 0
33 | 04-33 | ELH Thread-feeder plate 0 1
34 | 04-34 | N NAEAELERE] Hex socket cylindrical head Screw M4X6 1 0

_24_



55KLE 4 Feeding Part Components

17

_24_



5. 1284 Feeding Part Components

(1957 # PR WE Q ty
No .
Parts No. Description 800-1 | 800-2

1 05-1 LR Feeder disc 1

2 05-2 | &R Feeder main shaft 1 1
3 05-3 WS A B2 %] Hex socket cylindrical head screw M6X18 1 1
4 05-4 | IERER Feeding core tube 2 2
5 05-5 | W NAIEFLIZE]  Hex socket cylindrical head screw M5X12 4 4
6 05-6 | BEIBHE [ R Advance and retreat fixed plate 1 1
7 05-7 | UTKUBET Flat head machine screw M4X8 4 4
8 05-8 | HHiRFEAMA Advance and retreat wheel outer ring 2 2
9 05-9 | .\ %h7ZK HF1216  One way bearing 1 1
10 | 05-10 | f&5h4h3A Transmission outer ring 1 1
11 | 05-11 | ¥ja%h7k HFL1226 One way bearing 1 1
12 | 05-12 | ig#} Nut M6 1 1
13 | 05-13 | 1L50[H e Transmission fixed plate 1 1
14 | 05-14 | PTkU24T Flathead machine screw 4 4
15 | 05-15 | 4K Ring 1 1
16 | 05-16 | W NARAELIZ4ET  Hex Socket cylindrical head screw M4X10 | 2 2
17 | 05-17 | W NARAELIZ4]T  Hex Socket cylindrical head screw M6X25 | 2 2
18 | 05-18 | EAFEE 4K Rod end bearing 2 2
19 | 05-19 | &M Connecting rod 2 2
20 | 0520 | igE Nut 3 3
21 | 05-21 | HEdEi24T Connecting screw M6X60 1 1
22 | 0522 |4 Collar 1 1
23 | 05-23 | W NAIEIASLI24T  Hex Socket cylindrical head screw M4X10 1 1
24 05-24 | HEREH B2 Connecting shaft seat 1 1
25 | 05-25 | PR e BT Flat point set Screw M5X8 1 1
26 05-26 | Bk Sleeve spindle 1 1
27 | 05-27 | w0l Eccentric Shaft 1 1
28 | 05-28 | O ZIR O-type ring 1 1

_24_



6. 5K EB4F  Pressing Part Components

800-¢2

J=1

6. TE&} 5B Pressing Part Components

No| ft&5 | % W

_24_

E




Parts No. Description 800-1 | 800-2
1 06-1 WS A A S 12 %T Hex socket cylindrical head screw M5X20 2 2
2 06-2 S ER A Crank arm 1 1
3 06-3 WS A A S B2 4T Hex Socket cylindrical head screw M5X16 1 1
4 06-4 | FALR B Thread clamp plate 1 1
5 06-5 [ A R AT Fillister head machine screw M4X6 1 1
6 06-6 | RSB Presser support 1 1
7 06-7 | HHE Copper bushing 1 1
8 06-8 GLEZS Steel Ball 18 18
9 06-9 SE A Setting bushing 1 1
10 | 06-10 JE JE Fixed plate 1 1
11 06-11 | WA SLI2%] Hex socket cylindrical head screw M5X12 2 2
12 | 06-12 | A& Presser rod 1 1
13 | 06-13 | B85} Set screw M5 1 1
14 | 06-14 | 'BTWB4T Set screw M5X25 1 1
15 | 06-15 | fiEiEse e Tension spring connecting line 0 1
16 06-16 | Fu 48 g Tension spring connecting ling bracket 0 1
17 | 06-17 | huE& 5547 Tension spring adjusting screw 1 1
18 | 06-18 | his& Tension spring 1 1
19 | 06-19 | “PATHY Flat pin 1 1
20 | 0620 | julk Plug 1 1
21 06-21 | JERHIAA Presser crank 1 1
22 | 06-22 | W NAIEIME L I24T Hex socket cylindrical head screw M8X25 1 1
23 | 06-23 | A} AR Presser handle shaft 1 1
24 | 06-24 | O AY%5EfE O type ring 1 1
25 | 06-25 | BRI Presser handle 1 1
26 06-26 # Washer 1 1
27 | 06-27 | W NAIEIESLI24T Hex socket cylindrical head screw M5X12 1 1
28 06-28 TR knife 1 1
29 | 06-29 | FTFF Adjusting rod 1 1
30 | 06-30 | PEFRE Needle plate 0 1
31 | 06-31 FEHRAET Fillister head machine screw 0 2
32 | 06-32 | JERMELERH Presser disc spindle 1 1
33 | 06-33 | JEEHE Presser disc 1 1
34 | 06-34 | Bh& Bearing 2 2
35 06-35 Hh AR AR Bearing presser plate 1 1
36 | 06-36 | #ERIRET Fillister head machine screw 1 1
37 | 06-37 | WA ERESLIRE]T Hex Socket cylindrical head screw M6X16 1 4
38 | 06-38 | fuEIERLE Tension spring connecting line 1 0
39 06-39 JERISCHE N B Presser shaft outter cover 1 1
40 06-40 | RIS HR4M Presser shaft inner cover 1 1

_24_



7JEE 54  Lubrication Part Components

_24_



7.78¥8%B4F Lubrication Part Components

| 8 E e Q" ty

Parts No. Description 800-1 | 800-2
1 07-1 W Gear 1 1
2 07-2 e RET Set Screw M5X8 2 2
3 07-3 FT I BEAT Driving oil screw 1 1
4 07-4 BE Core tube 1 1
5 07-5 F1 78 i Driving oil seat 1 1
6 07-6 Bk Coupler 1 1
7 07-7 T Oil pipe 1 1
8 07-8 WS A B SL 24T Hex socket cylindrical head screw M8X20 1 1
9 07-9 B PR 2% Dummy ring flange 1 1
10 07-10 | B&¥H Dummy ring 1 1
11 | 07-11 | ylM Oil net 1 1

_24_



8.12 1% &1 Knee Control Part Components

_24_



8. B1ZE ¥ Knee Control Part Components

(1957 B HE Q ty
NO i
Parts No. Description 800-1 800-2

1 08-1 BRI IR Knee press plate cover 1 1
2 08-2 PR Knee press plate 1 1
3 08-3 FRPEAT 2R Bracket 1 1
4 08-4 | BRIZATIEET Screw M6X10 1 1
5 08-5 S RIEhEF S shaped hook 1 1
6 08-6 | #is% Chain 1 1
7 08-7 # Washer 2 2
8 08-8 | JERHE Hi I X RAT Screw M6X10 1 1
9 08-9 R4 Hh AW Mounting crank 1 1
10 08-10 | &4 i Knee control seat 1 1
11 08-11 | BRI=Heugs] Screw 3 3
12 | 08-12 | JR¥%H Main shaft 1 1
13 08-13 | 5 Spring 1 1
14 | 08-14 | R ERRIRET Screw N6X25 1 1
15 08-15 | #HPATFH:K Knee lifter joint 1 1
16 | 08-16 | BRAFFHELIRET Screw MS8X14 2 2
17 08-17 | YT Knee lifter rod 1 1

_24_



9.fft14+ Gathering Device

2l

T

o/t e

l

L&

I7

TSI ¥l €127

_24_



9.ft4 Gathering Device

(=) e HE Qty

NO .

Parts No. Description 800-1 | 800-2

1 09-1 IR Driving bar pin 1 1
2 09-2 FL T Driving bar 1 1
3 09-3 WS A SLI2%] Hex Socket cylindrical head screw 2 2
4 09-4 Rl 4E Material support 1 1
5 09-5 R4 Driving plate pin 1 1
6 09-6 R A Feed plate 1 1
7 09-7 P Washer 1 1
8 09-8 WS A B SLI2%]  Hex Socket cylindrical head screw 1 1
9 09-9 9 T CIESS Driving plate bushing 1 1
10 09-10 LB Driving plate 1 1
11 09-11 | BRkFFum ok 147K Ball head joint bearing 1 1
12 09-12 | WEE} Nut 6 6
13 09-13 | fufFl Barl 1 1
14 09-14 | JFRAT Switch bar 1 1
15 09-15 | JFR[EH Switch fixed ring 2 2
16 09-16 | $ukt2 Bar 2 1 1
17 09-17 | his& Tension spring 1 1
18 09-18 1 2 [#] 7E R Tension spring fixed block 1 1
19 09-19 | N S IRAELI24T  Hex Socket cylindrical head screw 1 1
20 09-20 | $ifF3 Bar 3 1 1
21 09-21 #H Washer 1 1
22 09-22 | fuikrEEk Bar joint 1 1
23 09-23 | AhoNHIIRET Screw 1 1

_24_



